
25

4

1

2

2

3

10

11
2613

21 20
14

9
7

8
6

23
24

5

22

19 20

21

28

27

16

30
12

31

18

15  
32

33

1 PH0771001 BED PANEL

2 PH0771002 SIDE PANEL

3 PH0771003 FRONT PANEL

4 PH0771004 BACK PANEL

5 PH0771005 WHEEL 13" X 5.00-6 

6 PH0771006 REAR AXLE SUPPORT

7 PH0771007 LEFT REAR AXLE BRACE

8 PH0771008 RIGHT REAR AXLE BRACE

9 PH0771009 FRONT AXLE SUPPORT

10 PH0771010 CNTR FRONT AXLE BRACE

11 PH0771011 YOKE

12 PH0771012 STEERING CONNECTOR

13 PH0771013 PLASTIC COUPLING

14 PH0771014 PULL HANDLE

14-1 PH0771014-1 PAD (LOWER)

14-2 PH0771014-2 PAD (UPPER)

15 PW04M FLAT WASHER 10MM

16 PH0771016 PANEL ASSEMBLY PINS

18 PW06M FLAT WASHER 12MM

19 PH0771019 MALE LOCK HANDLE M8-1.25

20 PW01M FLAT WASHER 8MM

21 PLN04M LOCK NUT M8-1.25

22 PH0771022 WHEEL SPACER BUSHING

23 PN26M ACORN NUT M12-1.75

24 PLW05M LOCK WASHER 12MM

25 PCB01M CARRIAGE BOLT M8-1.25 x 20

26 PH0771026 SLOT SCREW M8-1.25 x 80

27 PH0771027 SHLDR BOLT M8-1.25 x 15

28 PH0771028 SHLDR BOLT M8-1.25 x 17

30 PW03M FLAT WASHER 6MM

31 PLN03M LOCK NUT M6-1.0

32 PH0771032 COTTER PIN

33 PH0771033 TRACTOR CONNECTOR

REF PART#  DESCRIPTION
REF PART#    DESCRIPTION

H0771 Parts Breakdown and List


